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2. Einleitung

2.1

2.2

2
% Bild / Fig. 1

Erklarung

Wie auf dem Titelbild ersichtlich, beinhaltet dieser Ersatzteilkatalog die aktuellen
Vierzylinder Viertaktmotoren ROTAX 912 und 914. Es gibt von beiden Motor-

typen zertifizierte- und nicht zertifizierte

Motoren.

Neben den motorspezifischen Bauteilen finden Sie auch die gangigsten Zube-

horteile.
Zertifikate

Folgender zertifizierter ROTAX Motor wurde geman JAR 22 mustergepruft:

ROTAX 912 A

Folgende zertifizierte ROTAX Motoren wurden geman FAR 33 mustergeprift:

ROTAX 912 F, ROTAX 912 S

Folgender zertifizierter ROTAX Motor wurde gemafi FAR 33 und JAR E muster-

gepruft:
ROTAX 914 F
Folgende Motoren sind nicht zertifiziert:

ROTAX 912 UL, ROTAX 912 ULS, ROTAX 912 ULS FR, ROTAX 914 UL

Bei der Ersatzteilbestellung fur zertifizierte Motoren ist der Verwendungszweck
z.B. 912 A zertifiziert nach JAR 22 anzugeben.

Fir diese Teile wird eine Freigabebescheinigung (FORM ONE TAG siehe Mu-
ster) ausgestellt. Eine Ubersicht des Teileumfanges ist der Lieferung in Form

einer Versandanzeige beigeflgt.

Far die nicht mit dem Motor zertifizierten Teile (nicht im Zertifizierungsumfang
enthalten) wird ein "Conformity Statement" auf dem Lieferschein abgegeben.
Die Nachweisfuhrung fur die Verwendbarkeit ist vom Zellenhersteller zu erbrin-

gen.

Formblatt N KD-17-

1. Country /

2.

Staat
AUSTRIA

Austrian Federal Ministry of Sc

‘Transport-MOT, Department of Civil Aviation

ience and
(A member of the JAA / Mitglied der JAA)

JAA FORM ONE
AUTHORISED RELEASE CERTIFICATE / FREIGABEBESCHEINIGUNG

3. Cert

Certi 3
Freigabebescheinigung Nr.
E97/00

045E—97 0303

. Organisation
oved by the MOT
. gem. Anerk

ennu

BOWE 5
ROTAX|| 4625 Gunskirchen, Austia
RAFTENGINES 'VelserstraBe 32

ing durch MOT  Rircmarr fls

ing
1 Olpumpengehause kpl

2 Zulaufkrimmer

Pos. 2: Anderungsmitteilungs Ni

8. Part No.
Teile-Nr.

9. Eligibiliy ()
Verwendbarkeit (*)

10.Quantity | 11. Serial-/Batch
Anzahl Werk-/Los-Nr.

911674
922214 \G
=

et

13- Romarks | Bamerkungen Ths mew‘i’m g Austran national
1

ROTAX Motor
Type 912 Serie
ROTAX Motor
Type 912/914.

.

1

1

na

T hergestellt
hergestellt

"23. Date (@my)
Datum

01319
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2.3 Wiederkehrende Symbole

Nachstehende wiederkehrende Symbole und Warnhinweise sind im Ersatzteil-
katalog enthalten. Diese Warnhinweise sind wichtig und unbedingt zu beachten.

_ Vorsichtsregeln und -maBnahmen, deren Nichtbeachtung zu
schweren Verletzungen oder Tod fuhren kann.

A VORSICHT Vorsichtsregeln und -maBnahmen, deren Nichtbeachtung zu
leichte oder geringfiigige Verletzungen fiihren kann.

ACHTUNG Besondere Hinweise und VorsichtsmaBnahmen, deren
Nichtbeachtung zu Beschéadigungen des Motors oder ande-
rer Bauteile fiihren kann.

HINWEIS: Besondere Hinweise zur Ergdnzung oder zum besseren
Verstandnis einer Instruktion.

In Darstellungen zeigt lhnen dieses Zeichen die Lage der laufen-

XXX
den Bauteilnummer (z.B. bei der Kurbelwelle, Nockenwelle,
usw.).

I H Anderungen im Text und in Grafiken sind an der Anderungslinie
oder Doppellinie am Rand des Satzspiegels ersichtlich.

2.4 Aufbau

Jedes neue Kapitel beginnt mit einer Explosionszeichnung der 912 Serie auf der
linken Seite. Gegebenenfalls folgt eine Zeichnung der 914 Serie, falls sich diese
in dem jeweiligen Kapitel von der 912 Serie unterscheidet. Die dazugehérende
Uberschrift und die Auflistung der Bauteile erfolgt auf der rechten und den fol-
genden Seiten.

Die Numerierung der Explosionszeichnung erfolgte, so weit dies moéglich war, in
der Reihenfolge, in der die Bauteile zusammengebaut werden sollen. Teile,
welche bei 912 und 914 Serie unterschiedlich, sind sind jeweils am Ende des
Kapitels aufgelistet.

Zur Vermeidung von Fehlern und Vereinfachung der Austauschbarkeit haben wir
uns bemdaht, jeden Bauteil nur 1x mit der Teilenummer anzufihren. Aber zum
besseren Verstandnis sind haufig Bauteile angefiihrt, welche nicht in der Aufli-
stung der Teile aufscheinen. Diese sind aber, sofern es nétig ist, mit einem
Verweis zum entsprechenden Kapitel versehen.

Generell sind bei den ROTAX_ Motoren alle Schraubverbindungen mittels
Drehmomentschlissel herzustellen. Die Anzugsdrehmomente sind

im Kapitel 34 vermerkt. Spezialdrehmomente werden zusétzlich
auch direkt unter der Teilebezeichnung angefuhrt.

(z.B. LOCTITE 221 violett) zu versehen ist, wird durch einen Trop-
fen in der Zeichnung gekennzeichnet. Siehe dazu Bild 2.

Betreff / Effectivity: 912 UL, F, A, S, ULS Seite / Page 2 - 2
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In den Motorspalten ist flr jede Motortype der jeweilige Ersatzteilbedarf pro Motor

angefuhrt.

HINWEIS: Fir Motortype 912 ULS FR ist, aufgrund der Baugleichheit, die
Spalte fur Motortype 912 ULS zu verwenden.

Ist die Angabe der Stickzahl zwischen Klammern, so ist der Teil fur die jeweili-
ge Motortype nicht zwingend erforderlich sondern optional. (siehe Bild 3)

Ist die Stiickzahl mit einem Kleinbuchstaben versehen, so ist am Ende des
jeweiligen Kapitels ein kurzer Informationstext beztglich dieses Teils abgedruckt.
(siehe Bild 3)

Ist keine Stuckzahl angegeben, so ist das Ersatzteil fur den jeweiligen Motor
nicht vorgesehen.

In der Spalte ,Status” sind folgende Bezeichnungen angefuhrt:
N= Neu erschienenes Teil.

S.v.= (still valid) Bauteil wurde durch ein kompatibles Teil ersetzt und ist
vom Hersteller nicht mehr lieferbar. Eventuelle Ersatzteilbestande
sind jedoch verwendbar.

n.a.= (not available) Nicht verflgbar
N.B.= Nach Bedarf
) . Am Ende des Kapitels
[Noch verwendbar] Dieses Teil ist ist unter ,,a“ eine kurze
N optional fiir die Infomation liber das
[Neu erschienen entsprechende Ersatzteil abgedruckt.
’ Motortype zu
[Nlcht verfugbar ] y - | verwenden. ) [Nach Bedarf ]
Spezial Dreh- \
moment fur \Teile pro Motortypg
(diesen Teil parts per engine type
@)
2 o = [\« |w 2| » 5lw
© Beschrelpung / Description a (MY SIS
9} o (0] p o2 I | e
1 (’NL 7263 GLEICHDRUCKVERGASER KPL. N\@/h
— CONSTANT DEPRESSION CARB. ASSY |
2 \ (s.v.) 087267 GLEICHDRUCKVERGASKR KPL. 1 (1) P1 1
CONSTANT DEPRESSION\CARB.ASSY
3 (n.a.) 440427 ZYL.SCHRAUBE M8X100 D 912 2i |2i |2i |2i |2i |2i@@.BD
ALLEN SCREW M8X100 ]
Drehmoment/torque
Betreff / Effectivity: 912 UL, F, A, S, ULS Seite / Page 2 - 3
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Motornummer

Far samtliche Anfragen oder Ersatzteilbestellungen ist stets die Motornummer
bekanntzugeben, da der Hersteller im Sinne der Weiterentwicklung Anderungen

am Motor vornimmt.

Die Motornummer (1) befindet sich an der Oberseite des Zindergehaduses.

Siehe dazu Bild 4.

Motoransicht und Zylinderbenennung

Siehe dazu Bild 4.
AS abtriebseitig
MS magnetseitig
Zyl. 1 __ Zylinder 1
Zyl. 2 __ Zylinder 2
Zyl. 3 __ Zylinder 3
Zyl. 4 _ Zylinder 4

[ Motoransicht

Zyl. 1

—

Zyl. 3

I
I

/]

AS

Bild zeigt ROTAX 912

W
I

/ / N

~

Zyl.2 2yl. 4

MS

00334 Bild / Fig. 4
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2.7 Allgemein

Die in diesem Ersatzteilkatalog enthaltenen Informationen und Beschreibungen
von Komponenten und Systemen sind korrekt zum Zeitpunkt der Veréffentli-
chung. BRP-Powertrain verfolgt jedoch die Politik standiger Verbesserung seiner
Produkte, ohne Verpflichtung, friher gefertigte Produkte nachzurusten.

BRP-Powertrain behalt sich das Recht vor, jederzeit Spezifikationen, Konstruk-
tionen, Details, Modelle oder Ausrlistungsgegenstédnde aufzulassen oder zu
andern, ohne dadurch eine Verpflichtung einzugehen.

Die lllustrationen in dieser Ersatzteilliste zeigen eine typische Ausfuhrung. Mégli-
cherweise entsprechen sie nicht in jedem Detail oder in der Form dem tatséachli-
chen Teil, stellen aber Teile gleicher oder ahnlicher Funktion dar.

Unsere Explosionszeichnungen sind keine technischen Zeich-
nungen und mit unterschiedlichen Maf3stdben versehen. Wir
haben uns bemuht, diese Darstellungen sehr originalgetreu
darzustellen, aber jegliche Ableitung von MafBen oder anderen
Informationen ist nicht zul&ssig.

Dieser Ersatzteilkatalog ist keine Verkaufs- oder Werbebroschire, sondern ein
Katalog der beim ROTAX  autorisierten Vertriebspartner erhaltlichen Teile.
BRP-Powertrain behalt sich das Recht vor, die Lieferung von bestimmten Kom-
ponenten (Kurbelwellen, Gehduse, Spezialwerkzeug etc.) auf Organisationen
mit entsprechender Qualifikation zu beschranken.

Farbabweichungen an unlackierten Flachen:

Bei unlackierten Oberflachen z.B. Aluminiumgeh&usen kann es produktions-
bedingt zu geringer Abweichung der z.B. graulichen Aluminiumoberflache kom-
men. Etwaige Farbabweichungen sind unwesentlich fir die einwandfreie Funkti-
on und kein Reklamationsgrund, auch wenn diese Farbabweichung zwischen
zwei Profilen an einem Element auftritt.

2.8 Revisionen
Dieser Ersatzteilkatalog wird nach Bedarf GUberarbeitet.

HINWEIS: Die aktuelle Ausgabe (bzw. Revision) finden Sie in der FuB3zeile
am unteren Blattende.
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2. Introduction
2.1 Explanation

As obvious from the cover, this spare parts catalog covers the current aircraft
engines ROTAX 912 and 914. For both of these engines types, certified and
non-certified versions are available.

Besides the engine-specific parts, the most popular accessories are listed too.
2.2 Certification

The ROTAX engine of the Type 912 A has been certified in accordance with
JAR 22.

The ROTAX engine of the Type 912 F and 912 S has been certified in
accordance with FAR 33.

The ROTAX engine of the Type 914 F has been certified in accordance with
FAR 33 and JAR E.

The following ROTAX engines are non-certified:
912 UL, 912 ULS, 912 ULS FR, 914 UL

At a parts order for a certified engine, state details of application e.g. 912 A
certified to JAR 22.

For these parts an Authorized Release Certificate (FORM ONE TAG, see
sample below) will be issued. For parts volume see enclosed packing slip.

For the non-certified parts (not within the certification scope) a "Conformity
Statement" will be included in the delivery note. The proof of usability has to be
produced by the aircraft manufacturer.

1. Country / 2. Austrian Federal Ministry of Science and ,
Staat (A member of the JAA / Mitglied der JAA)
AUSTRIA JAA FORM ONE
AUTHORISED RELEASE CERTIFICATE / FREIGABEBESCHEINIGUNG

uuuuuuuuuu FOTAX GMBH
ROTAX| s.4623 Gunsiirchen, Austria
RCRAETENGES. Welserstrafe 32

8. Part No. 9. Eligibilty (")
Teile-Nr. Verwendbarkeit (*)

‘Transport-MOT, Department of Civil Aviation

10.Quantity | 1. Serial-/Batch-No. | 12. Status/Work
Anzahl Werk-/Los-Nr. Zustand / Arbeiten

1 Olpumpengehéuse kpl. 911674 ROTAXMotor | 1 na hergestellt
Type 912 Serie
2 Zulaufkriimmer 922214 Q\e ROTAX Motor | 1 na hergestellt

((\ Type 912/914
o

13. Remarks / Bemerkungen This Form wéuea ding Ausirian national

Pos 2: Anderungsmitteilungs Nr.:

Displayed for / Ausgestelt fir: Import Re
[Cimited feparts wilnormally be accompanied by maintenance history ncludingife used. Lebenszefbegrenzten Telenwer

14,35 1 Luftto [ X

z
Bild / Fig. 1 e .

01319
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2.3 Repeating symbols

This catalog uses the following symbols to emphasize particular information.
These indications are important and must be respected.

_ Identifies an instruction which, if not followed, may cause
serious injury including the possibility of death.

A CAUTION: Identifies an instruction which, if not followed, may cause
minor or moderate injuri.

NOTICE Denotes an instruction which, if not followed, may severely
damage the engine or other component.

NOTES: Indicates supplementary information which may be needed
to fully complete or understand an instruction.

XXX In illustrations this sign indicates you the position of the current
serial number (e.g. on crankshaft, camshaft, etc.).

A revision bar outside of the page margin indicates a change to
I H text or graphic.

2.4 Structure

Each section starts with an exploded view of the type 912 on the left side. In
case that the respective section of the engine 914 differs from the 912 engine
than the 914 is depicted too. The corresponding heading and the listing of the
parts is on the right side and the following pages.

The numbering on the exploded view is in the sequence of assembly as good as
practicable. Parts which are different on the 912 and 914 engine are always
listed at the end of the section.

For preventation of errors and to simplify exchange we tried best to list the part

number of each component only once. But for better understanding components
are frequently depicted without being listed, but referred to a respective section,
if considered necessary.

Generally all the fasteners on a ROTAX_ engine are tightened with a torque
wrench. Refer to chapter 34. Non standard torques are additionally listed below
relevant part description.

Each screw connection which has to be secured additionally (e.g. by LOCTITE
221 violet) is marked with a drop. See fig. 2.

=%,
OA

02451
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Specified securing-, sealing-, and adhesive agents are listed in chapter 32.

For each engine type the right amount of spare parts per engine is listed in the
relevant engine-column.

NOTES: Because of the same design the engine type 912 ULS has to be
used instead of 912 ULS FR.

If the quantity is in brackets it indicates that the part is not absolutely necessary
but optional on the respective engine type. (see fig. 3)

A small letter added to the number refers to information at the end of the
section. (see fig. 3)

No number in the column parts per assembly indicates that this part is not
planned for the respective engine.

In the column ,status*® find the following statement:
N= newly introduced part.

s.v.= still valid, part was replaced by compatible component and can not be
supplied any longer by the producer. Existing stock may be used.

n.a= not available
A.R.= as required

option on the [lnformatlon »a ]

respective at end of section
engine

[newly introduced] still valid

—

. [ as required
[special torque \

{ not available ]

for this part :
/ Teile pro Motortype
\ parts per engine type
. ; n
= 3 > _ - 5 wd|o = [\w
e © Beschreibung / Description N DL il BN TR
m " > @I=1°o
L
1| (N ¢87263  |GLEICHDRUCKVERGASER KPL. N\{1a D1
CONSTANT DEPRESSIQN CARB. ASSY
2| (svp87267 GLEICHDRUCKVERGASBR KPL. 1 ()Pt 1
— CONSTANT DEPRESSION\CARB. ASSY —
3 Y(h.a|po427 ZYL.SCHRAUBE M8X100 DIN 912 2i |2i |2i |2i |2 |2(ARY
] ALLEN SCREW M8X100 ]
Drehmoment/torque30 Nm /265 in.lb.
g
S
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2.5 Engine serial number

On all enquiries or spare part orders, always indicate engine serial number, as
the manufacturer makes modification to engine for further development.

The engine serial number (1) is located on the top of the ignition housing. See
fig. 4.

2.6 Engine view and denomination of the cylinders
See fig. 4.

PTO power take of side

MAG magneto side

Cyl.1 __ Cylinder 1

Cyl. 2 __ Cylinder2

Cyl. 3 __ Cylinder3

Cyl.4 _ Cylinder 4

( E . .
ngine view Cyl.1 Cyl.3

©
©

v
I

i
f

PTO [ | G S5 MAG

HHHHHHH—He)

O NN

/ / N

~ >/ \(_>

Cyl.2 Cyl4

picture shows ROTAX 912

00334 Bild / Fig. 4
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2.7 General information

The information and components-/system descriptions contained in this spare
parts catalog are correct at the time of publication. BRP-Powertrain, however,
maintains a policy of continuous improvement of its products without imposing
upon itself any obligation to install them on its products previously

manufactured.

BRP-Powertrain reserves the right at any time to discontinue or change
specification, designs, features, models or equipment without incurring

obligation.

The illustrations in this spare parts catalog show the typical construction. They
may not represent full detail or the exact shape of the parts which have the

same or similar function.

NOTICE Our exploded views are no technical drawings and are fashioned
in various scales. We have tried our best to depict true to the
original but any deduction of dimensions and other information is

not permissible.

This lllustrated Parts Catalog is not an offer to sell parts, but a catalog
illustrating the parts available at ROTAX authorized distributors.
BRP-Powertrain reserves the right to deliver the components (crankshaft,
crankcase, special tools etc.) only to organisations with respective qualifications.

Color variations on unpainted castings:

On unpainted surfaces (i.e. aluminum cases) minor color variations (i.e. grey
tone on aluminum surface) are possible due to the manufacturing process. Such
possible color variations do not affect the quality of the product and are no
reason for rejection - even a color variation on castings in differing areas is

acceptable.
2.8 Revisions

This spare parts catalog will be revised once a year or as required.

NOTES: Date of issue or number of revision is printed on cover and

bottom end of page.

Betreff / Effectivity: 912 UL, F, A, S, ULS
914 UL, F
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3. Verzeichnis der giiltigen Seiten
List of the effective pages

Kapitel / chapter Seite / page Datum / date Kapitel / chapter Seite / page Datum / date
1 Frontpage 6 6-1 |May 01 2009
1-1 |[May 01 2009 | 6-2 |May 012010
1-2 |May 01 2009 6-3 [May 01 2009
1-3 May 012009 | 6-4 |May 012010
1 -4 |May 01 2009 6-5 [May 01 2009
5 2-1 |May 01 2009 6-6 [May 012009
2 -2 [May 012009 7 7-1 [May 01 2009
I 2-3 [May 012010 7 -2 |May 01 2009
2 -4 |May 012009 7 -3 [May 01 2010
2-5 [May 012009 H 7 -4 [May 012010
2-6 [May 012009 7 -5 [May 012010
| 2 -7 [May 012009 7 -6 [May 01 2009
2-8 [May 012010 | 7-7 |Mayo012010
2-9 [May 012009 7 -8 [May 01 2009
2-10 |May 01 2009 8 8-1 |May 01 2009
3 3-1 [May 012010 8-2 [May 012010
3-2 [May 012010 H 8-3 [May 012010
3-3 [May 012010 8-4 [May 012010
3-4 |May 012009 8-5 [May 01 2009
4 4-1 |May 012010 8-6 [May 012009
4 -2 |May 012010 9 9-1 |May 012009
9-2 [May 012010
5 5-1 |May 01 2009 9-3 [May 012010
5-2 |May 01 2010 9-4 [May 012010
5-3 |May 01 2010 9-5 [May 012010
5-4 |May 01 2010 9-6 [May 012009
5-5 |May 01 2010 10 10-1 |May 01 2009
5-6 |May 012009 10 -2 [May 01 2009
5-7 |May 01 2009 10 - 3 [May 01 2009
5-8 |May 012010 10 - 4 [May 01 2009
5-9 May 012010 | 10-5 |May 012010
5-10 |May 01 2010 10-6 |May 01 2009
5-11 May 01 2010 10 -7 |May 01 2009
5-12 May 01 2010 10 - 8 |May 01 2009

5-13 |May 01 2010

514 |May 01 2000 11 11-1 [May 01 2009
| 11-2 |[May 012010
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May 01 2010
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May 01 2009
May 01 2009
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4. Anderungsiibersicht
Table of amendments

*Genehmigung / Approval*
Der technische Inhalt dieses Dokuments ist aufgrund von
DOA Nr. EASA.21J.048 zugelassen.
The technical content of this document is approved under the
H authority of DOA Nr. EASA.21J.048.

Berichtigungs-| Anerkennungs- Anerkennung Datum der Zeichen/
Ifd. Nr. | Abschnitt | Seiten datum vermerk der Behdrde |Einarbeitung [ Unterschrift
consec. date of date of approval date of signature/
no. chapter page change remark for approval | from authorities inclusion initials
0 1 bis/to 34| alle / all | May01/2009 DOA*
1 2 3,8 May 01/2010 DOA*
1 3 1,2,3 | May01/2010 DOA*
1 4 1,2 May 01/2010 DOA*
1 5 2,3,4,5, | May01/2010 DOA*
8,9,10
11,12,13
1 6 2,4 May 01/2010 DOA*
1 7 3,4,5,7 | May01/2010 DOA*
1 8 2,34 | May01/2010 DOA*
1 9 2,345 | May01/2010 DOA*
1 10 5 May 01/2010 DOA*
1 11 2,3,5,7, | May01/2010 DOA*
8,9,10
1 15 2,3,4,5, | May01/2010 DOA*
6,7
1 16 3 May 01/2010 DOA*
1 17 2,4-10 | May01/2010 DOA*
1 18 2,34 |May01/2010 DOA*
1 19 3 May 01/2010 DOA*
1 20 3,4,5,6 | May01/2010 DOA*
1 21 2,345 | May01/2010 DOA*
6,7,8,9
10,11,12
1 22 3,5,6,7, | May01/2010 DOA*
8,9,10,11,
12
1 23 3 May 01/2010 DOA*
1 24 3-8 May 01/2010 DOA*
1 25 2,35 |May01/2010 DOA*
1 26 3,4 May 01/2010 DOA*
N 1 27 3 May 01/2010 DOA*
g| 29 3,56 |May01/2010 DOA*
Betreff / Effectivity: 912 UL, F, A, S, ULS Seite / Page 4 - 1
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Berichtigungs-| Anerkennungs- Anerkennung Datum der Zeichen/

Ifd. Nr. | Abschnitt | Seiten datum vermerk der Behdrde |Einarbeitung | Unterschrift
consec. date of date of approval date of signature/

no. chapter page change remark for approval | from authorities inclusion initials

1 30 2,3 May 01/2010 DOA*

1 31 4,6,9, |May01/2010 DOA*

10,12
1 32 3 May 01/2010 DOA*
1 33 2,3,4,5 | May01/2010 DOA*
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08759

bis Kurbelgehause S/N: 27.811
up to crankcase S/N: 27.811

Positionen von Stiftschraube 840754 im Gehéuse 888364

Location of stud 840754 in crankcase 888364:

0 A: LOCTITE 221

0 B: LOCTITE 243

0 D: LOCTITE 5910
6 M:MOLYKOTE G-N

6 O: MOTOROL (engine oil) * siehe Kapitel 24 @ S ©

0 U: LOCTITE 648 * see Chapter 24 g

Betreff / Effectivity: 912 UL, F, A, S, ULS Seite / Page 5- 2 11
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Teile pro Motortype

parts per engine type

.. . ()]

- ~ 0 — |

Zzz2 |2| 2z _ o S|<|w|2 0|3 |

o5 8| 2% Beschreibung / Description MBI IR

aic |P &n“f o> | oo = o|5 o

1 n.a. GEHAEUSESATZ la |[1a |1a [1a [1a | 1a | 1a
CRANKCASE SET

2 842650 HELI-COIL-GEWINDEEINSATZ M8X20 8 [8 |8 (8 (8 |8]8
HELI-COIL THREAD INSERT M8X20

3 924451 OELROHR 1 1 1 1 1 1 1
OIL TUBE

4 s.v. | 929950 PASSHUELSE 10,8X25 5 5|5 (5 5 ]|5]|5
DOWEL 10.8X25

4 N | 929951 PASSHUELSE 10,8X25 5 5|5 (5 5 |5]|5
DOWEL 10.8X25

5 929845 STIFT D8X20 1 111 [1 1 1)1
PIN D8X20

6 840191 STIFTSCHRAUBE M8X105 1f [ 1f | 1f [1f | 1f | 1f | 1f
STUD M8X105
Drehmoment / torque: 8 Nm / 70 in.lb.

7 944222 VERSCHLUSSSCHEIBE 1b [1b [1b [1b |1b | 1b [ 1b

BLINDING SHIM

8 430060 O-RING 26,7X1,8 1b |1b |1b |1b [1b [1b | 1b
O-RING 26.7X1.8

9 850902 O-RING 9X2 7 \7 7 |7 |7 | 7|7
O-RING 9X2

10 945752 FEDERRING A8 8 [8 |8 (8 (8|77
LOCKWASHER A8

11 440217 ZYL.SCHRAUBE M8X80 2 2 12 |2 |2 212
ALLEN SCREW M8X80
Drehmoment / torque: 30 Nm / 22 ft.Ib.

12 640932 ZYL.SCHRAUBE M8X90 1 1 1 1 1 1 1
ALLEN SCREW M8X90
Drehmoment / torque: 30 Nm / 22 ft.Ib.

13 440427 ZYL.SCHRAUBE M8X100 2 212 |2 |2 212
ALLEN SCREW M8X100
Drehmoment / torque: 30 Nm / 22 ft.Ib.

14 640942 ZYL.SCHRAUBE M8X45 1f [ 1f | 1f [1f | 1f | 1f | 1f
ALLEN SCREW M8X45

%’ Drehmoment / torque: 30 Nm / 22 ft.Ib.

Betreff / Effectivity: 912 UL, F, A, S, ULS
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Teile pro Motortype
parts per engine type
[ ~ 0 — —
z2 |S| 2=z _ - S|<|w|2 |03 |w
oo |8 ¢ Beschreibung / Description RS N N R T
mic |# 2§ 2|25 |2]5|°
15 841847 ZYL.SCHRAUBE M8X65 1f | Af [1f [1f | Af | i | Af
ALLEN SCREW M8X65
Drehmoment/torque: 30 Nm /22 ft.Ib.
16 842471 BUNDHUTMUTTER M8 1 1 (1 (1 1 111
COLLAR CAP NUT M8
Drehmoment / torque: 30 Nm / 22 ft.Ib.
17 945751 FEDERRING A6 9 [9[9 (9999
LOCK WASHER A6
18 840887 ZYL.SCHRAUBE M6X30 of | of [9f |Of [9f | Of | Of
ALLEN SCREW M6X30
Drehmoment / torque: 12 Nm / 105 in.lb.
19 927410 SCHEIBE 10,5 1 1 (1 [1 1 111
WASHER 10,5
20 227280 HALTESCHEIBE 1 1 (1 (1 1 111
THRUST WASHER
21 940315 SENKSCHRAUBE M5X12 1 1 (1 [1 1 111
COUNTERSUNK SCREW M5X12
22 941487 ZYL.SCHRAUBE M10X110 1 1 (1 [1 1 111
ALLEN SCREW M10X110
Drehmoment / torque: 35 Nm / 26 ft.Ib.
22 941557 ZYL.SCHRAUBE M10X150 (1) (1) [(1) [(1) (1)
ALLEN SCREW M10X150
Drehmoment / torque: 40 Nm / 30 ft.Ib.
23 933321 LAGERHALBSCHALE 6cf |6¢f |6¢f |Bef [6cf | 6ef |6Cf
PLAIN BEARING “C“
23 933323 LAGERHALBSCHALE 6c¢if |6cif [Beif |6eif |6cif | 6cif |6eif
PLAIN BEARING “C*
23 933320 LAGERHALBSCHALE 6df |6df |6df |6df [6df | 6df |6df
PLAIN BEARING “D“
23 933322 LAGERHALBSCHALE 6dif |6dif[6dif |6dif |6dif |6dif|6dif
PLAIN BEARING “D“
24 933334 HALBRING 2 212 |2 [2 |2]2
RING HALF
25 837196 NOCKENWELLE 227 GRAD KPL. lak |1ak |[1ak 1ak[1ak
CAM SHAFT 227 DEGR. ASSY.
25 837418 NOCKENWELLE 230 GRAD KPL. lak flak
CAM SHAFT 230 DEGR. ASSY.
26 881831 HYDROSTOESSELSATZ ih [1h [1h |[1h [1h | 1h | 1h
HYDRAULIC VALVE TAPPET SET
Betreff / Effectivity: 912 UL, F, A, S, ULS Seite / Page 5 - 4
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Teile pro Motortype
parts per engine type

.. . wn
[ ~ 0 — —
z 2 f§ Zz _ o S|<|w|3|@|5|w
o5 |8 o Beschreibung / Description SR N I o KT
oic |» g& o || o = o5 e
|| 27 837102 ZWISCHENRADACHSE 1 |11 |11 [1]1]A
IDLE GEAR SHAFT
28 827261 ANLAUFSCHEIBE 12,5/21,5/1 2 |22 |2 ]2 ]|2]2
THRUST WASHER 12.5/21.5/1
29 834156 ZWISCHENRAD 50/11Z 1 (111 |1 |1 |1]A1
IDLE GEAR50/11T,
30 831929 O-RING 5X2 1 (111 |1 |1 |1]A1
O-RING 5X2
31 430622 DICHTRING A 16X22 2 |22 |2 ]2 ]|2]2
GASKET RING A 16X22
32 956315 RINGSCHLAUCHNIPPEL 10 1 (111 |1 |1 |1]A1
HOSE NIPPLE 10
H 32 956050 RINGSCHLAUCHNIPPEL 16 10 |10 |1o |10 |10 |10 | 1o
HOSE NIPPLE 16
33 940879 HOHLSCHRAUBE M16X1,5X28 1 (111 |1 |1 |1]A1

BANJO BOLT M16X1.5X28
Drehmoment / torque: 30 Nm / 22 ft.Ib.

H 34 240234 VERSCHLUSSSCHRAUBE A M16X1,5 1 1 (1 |1 [1 1] 1
PLUG SCREW M16X1.5
Drehmoment / torque: 35 Nm / 26 ft.Ib.

35 241785 MAGNETSCHRAUBE M12X1,5 1 111 (1 11 [1]1
MAGNETIC DRAIN PLUG M12X1,5
Drehmoment / torque: 25 Nm / 222 in.Ib.

36 840752 STIFTSCHRAUBE M8X201 14e [14e [14e [I4e [14e [14e|14e
STUD M8X201
Drehmoment / torque: 3 Nm / 26 in.Ib.

37 840757 STIFTSCHRAUBE M8X291 2 |22 |2 |2 |2]2
STUD M8X291
Drehmoment/torque: 3Nm /26 in.lb.

38 840754 STIFTSCHRAUBE M8X210 6e [6e |6e [6e |6e [ 6e |6Ge
STUD M8X210
Drehmoment / torque: 3 Nm / 26 in.lb.

39 842610 SK-MUTTER M8 8 [8(8 |8 [8 |88
HEX. NUT M8
Drehmoment / torque: 22 Nm / 195 in.Ib.

40 842471 BUNDHUTMUTTER M8 8 |88 |8 |8 |8]8
COLLAR CAP NUT M8
Drehmoment/torque: 22 Nm/195in.Ib.

ao4818
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BRP-Powertrain

ERSATZTEILKATALOG / ILLUSTRATED PARTS CATALOG

Teile pro Motortype

parts per engine type

ado4413

[ ~ 0 — —
z2 |S| 2=z _ - S|<|w|2 |03 |w
o5 |8 o Beschreibung / Description RS N N R T
mic |» 2§ 2|25 |2]5|°
41 950141 DICHTRING A 8X13 1 1 (1 [1 1 111
GASKET RING A 8X13
42 240071 ZYL.SCHRAUBE M8X20 1 1 (1 [1 1 111
ALLEN SCREW M8X20
Drehmoment / torque: 15 Nm / 135 in.lb.
| 43 440107 ZYL.SCHRAUBE M8X50 1] 1
ALLEN SCREW M8X50
Drehmoment / torque: 30 Nm / 22 ft.Ib.
I 44 640942  |ZYL.SCHRAUBE M8X45 11 (1 |1 [
ALLEN SCREW M8X45
Drehmoment / torque: 30 Nm / 22 ft.Ib.
| 45 830415 O-RING 7X2 29 |29 (29 |2 |2 |29 |2g
O-RING 7X2
926400 SCHEIBE 8,4/15/0,5 NB [NB
WASHER 8.4/15/0.5
926401 SCHEIBE 8,4/15/1 NB [NB
WASHER 8.4/15/1
926402 SCHEIBE 8,4/15/1,5 NB [NB
WASHER 8.4/15/1.5
47 945753 FEDERRING A10 1 1 (1 [1 1 111
LOCKWASHER A10
48 956651 SCHRAUBSTUTZEN 3/4-16 UNF/M16 X 1,5 |1 |1 |1 |1 [1 | 1 [
ADAPTOR 3/4-16 UNF/ M16 X 1.5
Drehmoment / torque: 25 Nm / 19 ft.Ib.
49 834181 SCHRAUBENRITZEL 5 Z 1 115 11 (15 (1 | 1] 1]
WORM GEAR 5T.
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